



BC-CfE CDET Committee Statement Update on the use of COVID-19 vaccines in Persons Living with HIV

April 2022

OUTLINE

1) RECOMMENDATION	2
2) CURRENT COVID-19 VACCINE USAGE IN BC	2
A) VACCINE OPTIONS AUTHORIZED IN CANADA	2
B) RECOMMENDED PRIMARY VACCINATION SERIES FOR COVID-19.....	3
C) 3-DOSE PRIMARY VACCINE SERIES	3
D) COVID-19 BOOSTER DOSE RECOMMENDATIONS	4
E) COVID-19 VACCINATIONS FOR INDIVIDUALS WITH PREVIOUS SARS- COV-2 INFECTION AND COVID-19 VACCINATION.....	5
F) SIMULTANEOUS ADMINISTRATION OF COVID-19 VACCINES WITH OTHER VACCINATIONS	5
3) VACCINE-RELATED ADVERSE EVENTS	6
A) VERY COMMON AND COMMON ADVERSE EVENTS	6
B) RARE AND VERY RARE ADVERSE EVENTS.....	6
4) COVID-19 VACCINE CONTRAINDICATIONS AND PRECAUTIONS	7
A) CONTRAINDICATIONS.....	7
B) PRECAUTIONS	7
TABLE.....	9
TABLE, APPENDIX A AND B.....	10
REFERENCES.....	11

NOTE: The information in this document is current as of April 12th, 2022. Readers are encouraged to refer back to the BC-CfE website (<http://bccfe.ca/therapeutic-guidelines/covid-19>) for updates.

1) Recommendation

People living with HIV (PLWH) aged 5 years or older should be fully vaccinated for COVID-19, regardless of CD4 count provided that they do not have contraindications to the available age-appropriate vaccines (see below). Although the evidence was mixed in earlier studies, more recently, multiple large studies have indicated that PLWH are at increased risk of serious illness and death due to COVID-19 [1-6]. To date, there appears to be no significant difference in the safety profile of the authorized COVID-19 vaccines in PLWH compared to the general population.

2) Current COVID-19 vaccine usage in BC

a) Vaccine options authorized in Canada

- i) **mRNA vaccines** (Pfizer-BioNTech product: *Comirnaty*; or Moderna product: *Spikevax*). COVID-19 vaccine usage in Canada has shifted almost exclusively to one or another of the two mRNA vaccines due to both the higher level of protection against symptomatic infection or severe disease in addition to improved safety profiles compared to the viral vector vaccines [7-9]. Both mRNA vaccines have been approved for adults and adolescents age 12 years and older [10],[11]. For children, the Pfizer-BioNTech vaccine has been approved for those age 5-11 years [12, 13] and the Moderna vaccine at the pediatric dosage of 50 mcg (adult dosage is 100 mcg) has been approved as an alternative to the Pfizer-BioNTech vaccine for those age 6-11 years [14].
- ii) **Recombinant protein subunit vaccine** (Novavax product: *Nuvaxovid*). This was approved for use in adults age 18 years and over by Health Canada on February 17th 2022 [15],[16]. The vaccine efficacy for protection against symptomatic COVID-19 illness was 89.7% (95% CI: 80.2-94.6%) in the clinical trial 2019nCoV-302 [15]. However, these data were generated prior to the emergence of the delta and omicron variants.
- iii) **Viral vector vaccines** (AstraZeneca product: ChAdOx1 nCoV-19, *Vaxzevria*; or Johnson & Johnson-Janssen product: Ad.COV2.S, *Janssen COVID-19 vaccine*) are approved for those age 18 years and over, using a 2-dose and 1-dose schedule, respectively [7]. These products are only recommended for a primary series of COVID-19 vaccination if there are no specific contraindications to their use, and only when all other authorized COVID-19 vaccines are contraindicated [7]. This NACI recommendation relates to the lower level of protection afforded by the viral vector vaccines in addition to the less favourable adverse effect profile, which includes rare but potentially serious adverse effects, as outlined below [8],[9]. However, there is some preliminary evidence that the immune responses, as measured by peak antibody titres with the Janssen COVID-19 vaccine are initially lower than for mRNA vaccines but remain relatively stable over 8 months [17]. Although there are no randomized controlled trials comparing different COVID-19 vaccines, a recent observational study



suggested that the Janssen COVID-19 vaccine may provide more durable protection against breakthrough infections and hospitalizations [18].

iv) Recombinant, plant-based virus-like particles (VLP) vaccine (Medicago product: *COVIFENZ*). This vaccine contains purified, spike protein of SARS-CoV-2 expressed in virus-like particles produced by plant-based technology. In the phase 3 portion of the RCT Study 021, the vaccine efficacy was 71%. The vaccine was approved by Health Canada on February 24, 2022 for individuals 18-64 years of age [19].

b) Recommended primary vaccination series for COVID-19 (see Table [20]).

The recommendations were updated by both the BCCDC and NACI [21]. The recommendation is for a complete series with an mRNA COVID-19 vaccine for those who do not have a contraindication and are age-appropriate for the available vaccine. The Pfizer-BioNTech vaccine dosage for age 5 to 11 years with the pediatric formulation is 10 mcg; for age 12 years and older the dosage is 30 mcg. The Moderna vaccine dose for age 6 to 11 years is 50 mcg and for 12 years of age and over the dose is 100 mcg. The preference in the choice of mRNA vaccine is Moderna for age 30 years and older based upon indirect evidence of higher vaccine efficacy compared to the Pfizer-BioNTech vaccine [7][14]. However, the preference for age 6 to 29 years is the Pfizer-BioNTech vaccine due to its lower incidence of myocarditis in this age group compared to the Moderna vaccine [7][14]. The first and second vaccine doses should be spaced 8 weeks apart [20][21].

Those who are not able or willing to receive an mRNA COVID-19 vaccine should be offered the Novavax COVID-19 vaccine provided there is no contraindication. Although NACI has recommended that such individuals may alternatively be offered the recombinant VLP (Medicago) vaccine as a 2-dose primary vaccination series at least 21 days apart [22], to date this vaccine has not yet been recommended or stated as available in BC according to the BCCDC website. Those individuals who have contraindications to all other authorized COVID-19 vaccinations may be offered one of the viral vector vaccinations after informed consent. This should include discussion regarding the risks of rare but serious complications associated with these vaccines, specifically thrombosis and thrombocytopenia syndrome (TTS) and the need to seek immediate medical care should symptoms develop [7]. The use of **mixed 2-dose vaccine schedules** (e.g., a viral vector vaccine followed by an mRNA vaccine) has been associated with similar high level of protection against COVID-19-related hospitalization which exceeded 90% when at least one dose was an mRNA vaccine [23].

c) 3-dose primary vaccine series (see Table [20]). Multiple studies have demonstrated a suboptimal immune response to different 2-dose COVID-19 vaccine schedules in a substantial proportion of certain populations with immunocompromise or particular comorbidities [24],[25]. In order to address this, the addition of a 3rd dose to the primary vaccination series in transplant and hemodialysis patients has been associated with improved immune responses [25],[26]. This is not considered to be a booster dose since the problem is the absence of a robust immune response to the first 2 doses rather than one of waning immunity. Given these findings, a 3rd dose in the primary vaccine series is now



being recommended for mRNA vaccines in moderately to severely immunocompromised adults and children, rather than the original 2-dose series [21]. However, an additional dose has not been recommended in the primary vaccination series for either of the viral vector vaccines, unless alternative vaccines are contraindicated. Although the Moderna vaccine is considered to be an alternative for those age 6 to 29 years, it should be considered preferentially in immunocompromised children age 6-11 years given the evidence of higher seroconversion rates among immunocompromised Moderna vaccine recipients (versus Pfizer BioNTech recipients) and the much lower incidence of myocarditis in this younger age group in association with mRNA vaccination [14].

Among **PLWH**, this recommendation of a 3-dose primary vaccine series in British Columbia would apply to those with any of the following: a prior AIDS defining illness, or CD4 count $\leq 200/\text{mm}^3$, or CD4 fraction $\leq 15\%$; or detectable plasma viral load since January 2021; age ≥ 65 years; or perinatally acquired HIV infection [27]. A recent study among PLWH with a median CD4 of count of 710 (IQR 525-935) cells/ mm^3 and receiving antiretroviral therapy demonstrated similar humoral immune responses compared to controls, suggesting that a 3rd vaccine dose in the primary series would not be necessary for most PLWH with viral load suppression and CD4 cell counts above 200 cells/ mm^3 [28].

d) COVID-19 booster dose recommendations (see Table [20]).

i) Rationale. The first booster doses may be the 3rd or 4th dose depending upon whether the individual received a primary vaccination series of 2 or 3 doses. Decline in antibody titres and protection from COVID-19 disease have been demonstrated 6 months after completion of a 2-dose primary vaccine series using the initially recommended 21-day interval between doses for the Pfizer-BioNTech vaccine [29],[30],[31],[32]. However, the protection has been restored with the use of a booster dose [33]. Booster doses are now recommended at 6 months after completion of a primary COVID-19 vaccine series, with the booster being an mRNA COVID-19 vaccine even if the primary series was given with a viral vector vaccine. Similar or higher immune responses have been observed with heterologous versus homologous boosting regimens, which included the primary series and booster combinations using one or another of the two mRNA vaccines and the Janssen COVID-19 vaccine [34].

The priority for administration of such booster doses was initially targeting those who are at higher risk of severe disease due to COVID-19 (e.g., older age, immunocompromise, and comorbidities), but has since been broadened to include the general population of age 12 years and older by the BCCDC (see Table [20]). Booster doses are also recommended within 6 months after the last dose in pregnancy or breastfeeding and for any individual who has already received a three-dose primary vaccination series [21]. The only group in the general population for whom a booster dose is not currently recommended is for children less than 12 years of age [21]. A **4th vaccine dose** given within 6 months of the last dose is currently only being recommended as a booster dose in those who were eligible to receive a 3-dose primary immunization series, specifically the moderately to severely immunocompromised (as defined in Appendix A).

Boosters in PLWH. The waning of both humoral and cell-mediated immune response was recently demonstrated among PLWH receiving ART (87% had an HIV RNA <50 c/mL) at a median of 5 months following the second dose of either of the mRNA vaccines, particularly among those with CD4 counts <200 cells/mm³ [35]. The response to mRNA booster doses at a median of 142 days (132-156) after the second dose was recently evaluated among 216 PLWH receiving ART (93% had HIV RNA <50 c/ml) with a wide range of CD4 counts [36]. A high response rate was observed and a CD4 count of <200 cells/mm³ was not associated with a risk of failing to elicit a humoral or cell-mediated immune response [36].

Second booster doses are now being recommended by both NACI [37] and BCCDC. Currently in BC, all of the following groups are approved for a second booster dose 6 months after the first booster: people in long term care; assisted living (if age ≥70 yrs, or ≥55 yrs and indigenous); or seniors (if age ≥70 years, or ≥55 years and indigenous).

- ii) **Booster preference.** The preference is for the Moderna vaccine for those 30 years of age or older due to higher neutralizing antibody titres and lower rates of breakthrough infection compared to the Pfizer-BioNTech vaccine [38],[39],[40]. However, the rare adverse event of myocarditis, which has been observed predominantly in the age group of 12-29 years occurs more often with the Moderna compared to the Pfizer vaccine, making the latter the preference in this age group.
- iii) **Booster alternative.** An alternative booster vaccine option may be offered at ≥6 months after completion of a primary COVID-19 vaccine series to adults age 18 and above with the Novavax vaccine (*Nuvaxovid*) if they are not able or willing to receive an mRNA vaccine booster, provided that they have no contraindication (discretionary NACI recommendation) [16]. Medicago *Covifenz* is not currently authorized for use as a booster dose in Canada [22].
- e) **COVID-19 vaccinations for individuals with previous SARS- COV-2 infection and COVID-19 vaccination.** The risk of subsequent SARS-CoV-2 reinfection is significantly reduced by completing a COVID-19 vaccine schedule [41]. Although the optimal time interval between COVID-19 infection and subsequent vaccination is uncertain, BCCDC has recommended that such individuals receive their next scheduled vaccination or booster any time after the resolution of COVID-19 symptoms and up to 3 months after having had a positive COVID-19 test result [42]. However, the recent evidence that a longer interval between COVID-19 infection and vaccination is associated with improved antibody responses supports waiting for 2-3 months before vaccinating [43][44].
- f) **Simultaneous administration of COVID-19 vaccines with other vaccinations.** Any of the currently authorized COVID-19 vaccinations may be given simultaneously or at any time before or after a non-COVID-19 vaccine, including either live or non-live vaccines (discretionary NACI recommendation) [16].

3) Vaccine-related adverse events.

a) **Very common and common adverse events** are defined as those which occur in >10% and 1-9% of vaccine recipients, respectively. **Local reactions** with pain, redness, or swelling at the injection site typically resolve within a few days. Localized axillary lymphadenopathy with swelling or tenderness may also be encountered. **Systemic adverse events** may last a few days with fatigue, headache, muscle pain, chills, or joint pain. Among PLWH, transient HIV RNA viral blips have been detected within 1 month of SARS-CoV-2 vaccination in 8.9% of vaccinees who had been fully suppressed [45]. Similar findings have been previously reported with influenza vaccination.

b) **Rare and very rare adverse events.** Rare and very rare adverse events occur in 0.01% to <0.1% and <0.01% (< 1:10,000) of vaccine recipients, respectively. Those adverse events which are very rare are unlikely to be identified in clinical trials, highlighting the importance of ongoing surveillance in the vaccinated population.

i) mRNA vaccines.

Severe immediate allergic reactions (e.g., anaphylaxis) occur in approximately 2-10 cases per million doses of vaccine administered. The reactions typically occur within 15-30 minutes and when treated promptly within a supervised vaccine facility complete recovery is expected. So far there have been no fatalities or long-term morbidity associated with allergic reactions to mRNA vaccines reported in Canada [7].

Myocarditis or pericarditis have been associated with both mRNA vaccines, but somewhat more frequently with the Moderna vaccine [46]. This complication is usually noted within a week following vaccination, particularly the 2nd dose. It also occurs mainly in males between the ages of 12-29 years and follows a mild clinical course with quick recovery in most individuals. The rates of myocarditis/pericarditis reported in Canada in association with the Moderna and Pfizer COVID-19 vaccines were 3.0 and 1.9 cases per 100,000 doses, respectively [47]. In the Vaccine Adverse Event Reporting System (VAERS) in the US, among more than 190 million COVID-19 vaccine recipients, 1,626 cases of myocarditis were identified [48]. Among those who developed myocarditis, the median age was 21 years (IQR 16-31 years) and the highest rate was observed in 16-17-year old males (105.9 per million doses). For men aged 18-24 years, the rates were 52.4 and 56.3 cases per million doses of the Pfizer and Moderna vaccines, respectively [48]. Almost all of the cases (96%) were hospitalized, and 87% had resolution of presenting symptoms by the time of hospital discharge.

Bell's palsy. Very rare cases of Bell's palsy have been reported following vaccination with either of the mRNA vaccines [47].

ii) Viral vector vaccines (AstraZeneca and Janssen COVID-19 vaccines).

Thrombosis and thrombocytopenia syndrome (TTS). This is a very rare and serious adverse effect which may involve thrombosis in unusual locations (e.g., cerebral venous sinus thrombosis, splanchnic vein thrombosis or arterial thrombosis) associated with thrombocytopenia. A subgroup of TTS cases test positive for antibodies to platelet factor 4-polyanion complexes (anti-PF4) [49] which is referred to as vaccine-induced immune thrombotic thrombocytopenia (VITT). TTS usually develops between 4-28 days following vaccination. The frequency of TTS with the AstraZeneca vaccine is



between 1:26,000 and 1:100,000 doses. A lower incidence has been observed with the Janssen COVID-19 vaccine at 1:300,000 doses [7]. The incidence of TTS is higher in women than men and higher in younger versus older adults. The case fatality rate is between 20-50% [7].

Guillain-Barre syndrome (GBS). Both viral vector vaccines (but neither of the mRNA vaccines) have been associated with GBS [7]. The onset has occurred between 6 hours and 25 days following vaccination among Canadian cases. Among those individuals with a prior history of GBS, there appears to be no clear indication that COVID-19 vaccination causes recurrent GBS. In a recent cohort study involving 702 patients with a prior history of GBS who received the Pfizer-BioNTech vaccine, there was only one individual identified as having a possible vaccine-related relapse of GBS [50].

Systemic capillary leak syndrome. Very rare reports have described the development of this life-threatening immune disorder, which includes hypoalbuminemia, hypotension, and possibly shock with multi-organ failure. Almost all of the cases described in association with COVID-19 vaccination have involved one of the viral vector vaccines [51].

- iii) **Recombinant protein subunit vaccine (Novavax).** The adverse events associated with this vaccine in the licensing clinical trial were local injection site reactions and systemic symptoms (e.g., headache, muscle pain, fatigue), as for the other vaccines. There were 7,020 subjects in the study who received the vaccine and the rate of serious adverse events was 0.5% for both the vaccine and placebo groups [15].
- iv) **Recombinant, plant-based virus-like particles vaccine (Medicago vaccine)** [52]. In the phase 3 clinical trial (study 021), there were 4,094 vaccine recipients in the safety subset analysis. Both local and systemic adverse reactions were more frequent in the vaccine group compared to placebo, but these were usually mild to moderate and resolved within a few days. Serious adverse events were observed in 0.4% and 0.3% of the vaccine and placebo groups, respectively.

4) COVID-19 vaccine contraindications and precautions [21].

a) Contraindications:

- i) **Thrombosis with thrombocytopenia syndrome (TTS).** Individuals who have experienced TTS following a viral vector vaccination should not receive a subsequent dose. An mRNA vaccination should be recommended instead.
- ii) **Capillary leak syndrome (CLS).** Those with a history of capillary leak syndrome (whether or not related to previous vaccination) should not receive a viral vector COVID-19 vaccine. An mRNA vaccine should be recommended instead.

b) Precautions:

- i) **Severe immediate allergic reactions** such as anaphylaxis occur ≤ 4 hours following vaccination may related to a COVID-19 vaccine or a vaccine excipient. Such a reaction should prompt an allergy consultation with risk/benefit consideration prior to a further dose of an mRNA COVID-19 vaccine. Switching to a viral vector vaccine is not the



preferred management. Such reactions are likely not IgE-mediated and have a low likelihood of recurrence after subsequent vaccine doses [7]. Those who agree to receive a subsequent dosage of a COVID-19 vaccine, after informed consent and risk/benefit considerations have been discussed, should also have a longer post-vaccination observation time of 30 minutes instead of 15 minutes. **Excipients** which may be responsible for allergic reactions include: polyethylene glycol (PEG) (found in Pfizer-BioNTech vaccine), tromethamine (in Moderna vaccine), and polysorbates (present in viral vector vaccines) [7]. **Viral vector vaccines** may also be associated with severe allergic reactions. Following such a reaction, any subsequent vaccination should be offered with an mRNA vaccine after informed consent and risk/benefit considerations have been discussed, including an extended 30-minute period of observation following the revaccination.

- ii) **Immune thrombocytopenia (ITP).** Individuals with ITP should not receive a viral vector vaccine and instead should be offered an mRNA vaccine. If an mRNA vaccine is contraindicated or inaccessible, then consider hematology assessment prior to vaccination in addition to platelet monitoring following vaccination.
- iii) **Thrombosis and thrombocytopenia syndrome (TTS).** For those with a past history of TTS or unusual thrombosis, a viral vector vaccine should only be considered if other vaccines are contraindicated or inaccessible and after appropriate risk assessment. However, a previous history of cerebral venous sinus thrombosis (CVST) with thrombocytopenia unrelated to a viral vector and also those with previous heparin-induced thrombocytopenia (HIT) unrelated to viral vector vaccine do not appear to be at increased risk of VITT after receiving a viral vector vaccine [7].
- iv) **Myocarditis and/or pericarditis following mRNA COVID-19 vaccinations.**
 - Myocarditis.** Further doses of an mRNA COVID-19 vaccine should be deferred for people who developed myocarditis within 6 weeks of a previous dose of an mRNA vaccine (e.g., abnormal cardiac evaluation such as electrocardiogram, elevated troponins, echocardiogram or cardiac MRI) [46],[48].
 - Pericarditis.** Those with a history consistent with pericarditis and either no cardiac work up or normal cardiac investigations (i.e., no evidence of myocarditis) can receive a subsequent dose of an mRNA vaccination after they have been symptom-free for at least 90 days following the prior vaccination. Any subsequent dose of an mRNA vaccination in such patients should be with the Pfizer-BioNTech vaccine rather than Moderna, given the lower reported rate of myocarditis and/or pericarditis with the Pfizer product [46],[48].



Table [20]

BC Centre for Disease Control
Provincial Health Services Authority

COVID-19 Vaccine Eligibility

The COVID-19 vaccines authorized for use in Canada include: [Pfizer-BioNTech – Adult /Adolescent presentation](#), [Pfizer-BioNTech – Pediatric presentation](#), [Moderna](#), [AstraZeneca](#), [Novavax](#), and [Janssen](#). Refer to the respective product page for product specific information.

Primary Series	
Eligibility Criteria	Number of Doses
Pediatric population – 5 to 11 years of age (inclusive)	2 doses of: <ul style="list-style-type: none"> Pfizer: 0.2 mL (10 mcg) – <i>preferred</i> Moderna: 0.25 mL (50 mcg) – only for those 6-11 years of age
General population – 12 years of age and older	2 doses ^A of any: <ul style="list-style-type: none"> Pfizer: 0.3 mL (30 mcg) - <i>preferred for 12-29 year olds</i> Moderna: 0.5 mL (100 mcg) Novavax (≥ 18 years of age): 0.5 mL OR 1 dose: Janssen (≥ 18 years of age): 0.5 mL
Moderately to severely immunosuppressed (see Appendix B) – 5 to 11 years of age	3 doses of: <ul style="list-style-type: none"> Pfizer: 0.2 mL (10 mcg) Moderna: 0.25 mL (50 mcg) – only for those 6-11 years of age
Moderately to severely immunosuppressed (see Appendix A) – 12 years of age and older	3 doses ^A of any: <ul style="list-style-type: none"> Moderna: 0.5 mL (100 mcg) - <i>preferred</i> Pfizer: 0.3 mL (30 mcg) Novavax (≥ 18 years of age): 0.5 mL * For individuals who received a single dose of Janssen vaccine, a 2-dose primary series is recommended.
Booster Dose ^B	
Eligibility Criteria	Number of Doses
<ul style="list-style-type: none"> Residents of long term care (LTC), assisted living and independent living facilities, and alternate level of care clients awaiting placement in LTC Individuals 70 years of age and older 	1 dose ^A – at least 6 months after the primary series: <ul style="list-style-type: none"> Pfizer: 0.3 mL (30 mcg) Moderna: 0.5 mL (100 mcg) - <i>preferred for those who are moderately to severely immunosuppressed (see Appendix A)</i>
<ul style="list-style-type: none"> Individuals 18-69 years of age 	1 dose ^A – at least 6 months after the primary series: <ul style="list-style-type: none"> Pfizer: 0.3 mL (30 mcg) - <i>preferred for 18-29 year olds</i> Moderna: 0.25 mL (50 mcg) - <i>preferred for 18-69 year olds who are moderately to severely immunosuppressed (see Appendix A)</i> * For individuals who received a 1-dose Janssen primary series, a booster dose is recommended at least 2 months later.
<ul style="list-style-type: none"> Individuals 12-17 years of age ^{C, D} 	1 dose – at least 6 months after the primary series: <ul style="list-style-type: none"> Pfizer: 0.3 mL (30 mcg) - <i>preferred</i> Moderna: 0.25 mL (50 mcg)
Second Booster Dose	
<ul style="list-style-type: none"> Residents of LTC, alternate level of care clients awaiting placement in LTC, individuals 70 years of age and older, and Indigenous persons 55 years of age and older 	1 dose – at least 6 months after the first booster dose: <ul style="list-style-type: none"> Pfizer: 0.3 mL (30 mcg) Moderna: 0.25 mL (50 mcg)

^A mRNA vaccines are the preferred COVID-19 vaccines due to the demonstrated high efficacy and effectiveness with longer term safety data. Novavax COVID-19 vaccine may be offered to individuals for whom COVID-19 mRNA vaccines are contraindicated or have been refused. A viral vector COVID-19 vaccine should only be considered when all other authorized COVID-19 vaccines are contraindicated or refused, due to the reduced effectiveness and the possible adverse effects associated with viral vector vaccines (e.g., Thrombosis with Thrombocytopenia Syndrome)

^B Pregnant persons may receive a booster dose at least 8 weeks after completion of the primary series.

^C Includes individuals who are moderately to severely immunosuppressed and received a 3-dose primary series.

^D A booster dose is particularly recommended for individuals 12-17 years of age who are at higher risk of severe illness due to COVID-19. See the [government of B.C. website](#), under “clinically extremely vulnerable criteria for youth” for further details.



Table, Appendix A and B [20]

Appendix A

For those 12 year of age and older, moderately to severely immunosuppressed includes:

- Have had a solid organ transplant (heart, lung, liver, kidney, pancreas or islet cells, bowel or combination organ transplant).
- Since January 2020, have received treatment with any anti-CD20 agents (i.e., rituximab, ocrelizumab, ofatumumab, obinutuzumab, ibritumomab, tositumomab).
- Since January 2020, have been treated with B-cell depleting agents (i.e., epratuzumab, MEDI-551, belimumab, BR3-Fc, AMG-623, atacicept, anti-BR3, alemtuzumab).
- Since October 2020, have received or are receiving radiation therapy for cancer.
- Since March 2020, have received or are receiving systemic therapy for solid tumours as well as hematological cancers (including chemotherapy, molecular therapy, immunotherapy, targeted therapies including CAR-T, monoclonal antibodies, hormonal therapy for cancer).
- Have combined immune deficiencies affecting T-cells, immune dysregulation (particularly familial hemophagocytic lymphohistiocytosis) or type 1 interferon defects (caused by a genetic primary immunodeficiency disorder or secondary to anti-interferon autoantibodies).
- Since September 2019, have had a bone marrow or stem cell transplant or are still taking immunosuppressant medications related to transplant.
- Have a moderate to severe primary immunodeficiency which has been diagnosed by an adult or pediatric immunologist and requires ongoing immunoglobulin replacement therapy (IVIG or SCIG) or the primary immunodeficiency has a confirmed genetic cause (e.g., DiGeorge syndrome, Wiskott-Aldrich syndrome).
- On dialysis (hemodialysis or peritoneal dialysis) or have stage 5 chronic kidney disease (eGFR <15 mL/min) or have glomerulonephritis and receiving steroid treatment.
- Prior AIDS defining illness or CD4 count $\leq 200/\text{mm}^3$ or CD4 fraction $\leq 15\%$ or detectable plasma viral load since January 2021 or HIV infection and ≥ 65 years old or perinatally acquired HIV infection.
- Have taken significantly immunosuppressing drugs or treatments including at risk biologics, steroids and other agents since December 15, 2020. ^E

Appendix B

For children 5-11 years of age, moderately to severely immunosuppressed includes:

- Have had a solid organ transplant (heart, lung, liver, kidney, pancreas or islet cells, bowel or combination organ transplant).
- In the last year, received systemic treatment for a haematological malignancy, including anti-CD20 or other B-cell depleting therapies.
- In the last 2 years, have had a bone marrow, stem cell transplant, CAR-T, or is still taking immunosuppressant medications.
- In the last 6 months have received anti-cancer systemic therapy for solid tumors (including but not limited to: cytotoxic chemotherapy, molecular targeted therapy, immunotherapy, monoclonal antibodies, bone modifying agents used in the setting of metastatic disease, high dose steroids [e.g. equivalent of > 20 mg/day for more than 1 month but excluding patients only receiving hormonal or bone modifying therapy in the adjuvant setting]).
- In the last 3 months, have received or are receiving radiation therapy for cancer.
- In the past year, have received anti-CD20, B-cell depleting or similar agents. ^F
- In the last 3 months, received immunosuppressing therapies including biologic agents, oral-immune suppressing drugs, steroids (orally or by injection for a period of > 14 days), immune suppressing infusions/injections or intermittent high dose steroids administered as immune suppression prior to intravenous enzyme replacement treatment. ^F
- On dialysis (hemodialysis or peritoneal dialysis) or have stage 5 chronic kidney disease (eGFR <15 mL/min) or have glomerulonephritis and receiving steroid treatment.
- Have a primary immunodeficiency which has been diagnosed by a pediatric immunologist.
- Prior AIDS defining illness or HIV infection with prior CD4 count $\leq 200/\text{mm}^3$, prior CD4 $\leq 15\%$ or detectable plasma viral load in the last year.

^E A list of these medications can be found on the [government of B.C. website](#).

^F A list of these medications can be found on the [government of B.C. website](#).



References

1. Yang, X., et al., *Associations between HIV infection and clinical spectrum of COVID-19: a population level analysis based on US National COVID Cohort Collaborative (N3C) data*. *Lancet HIV*, 2021. **8**(11): p. e690-e700.
2. Nomah, D.K., et al., *Sociodemographic, clinical, and immunological factors associated with SARS-CoV-2 diagnosis and severe COVID-19 outcomes in people living with HIV: a retrospective cohort study*. *Lancet HIV*, 2021. **8**(11): p. e701-e710.
3. Western Cape Department of Health in collaboration with the National Institute for Communicable Diseases, S.A., *Risk Factors for Coronavirus Disease 2019 (COVID-19) Death in a Population Cohort Study from the Western Cape Province, South Africa*. *Clin Infect Dis*, 2021. **73**(7): p. e2005-e2015.
4. Tesoriero, J.M., et al., *COVID-19 Outcomes Among Persons Living With or Without Diagnosed HIV Infection in New York State*. *JAMA Netw Open*, 2021. **4**(2): p. e2037069.
5. Danwang, C., et al., *Outcomes of patients with HIV and COVID-19 co-infection: a systematic review and meta-analysis*. *AIDS Res Ther*, 2022. **19**(1): p. 3.
6. Bertagnolio, S. and e. al., *Clinical characteristics and prognostic factors in people living with HIV hospitalized with COVID-19: findings from the WHO Global Clinical Platform*. IAS 2021, July 18-21, 2021, 2021.
7. *Health Canada. COVID-19 vaccine: Canadian Immunization Guide [Internet]*. 2022(Ottawa, ON): p. 2022 Feb 17 [cited 2022 Mar 15].
8. Self, W.H., et al., *Comparative Effectiveness of Moderna, Pfizer-BioNTech, and Janssen (Johnson & Johnson) Vaccines in Preventing COVID-19 Hospitalizations Among Adults Without Immunocompromising Conditions - United States, March-August 2021*. *MMWR Morb Mortal Wkly Rep*, 2021. **70**(38): p. 1337-1343.
9. Andrews, N., et al., *Duration of Protection against Mild and Severe Disease by Covid-19 Vaccines*. *N Engl J Med*, 2022. **386**(4): p. 340-350.
10. Ali, K., et al., *Evaluation of mRNA-1273 SARS-CoV-2 Vaccine in Adolescents*. *N Engl J Med*, 2021. **385**(24): p. 2241-2251.
11. Frenck, R.W., Jr., et al., *Safety, Immunogenicity, and Efficacy of the BNT162b2 Covid-19 Vaccine in Adolescents*. *N Engl J Med*, 2021. **385**(3): p. 239-250.
12. *National Advisory Committee on Immunizations (NACI). An Advisory Committee Statement (ACS): Recommendation on the use of the Pfizer-BioNTech COVID-19 vaccine (10 mcg) in children 5-11 years of age [Internet]*. Public Health Agency of Canada, 2021(Ottawa, ON): p. 2021 Nov 19 [cited 2022 Mar 15].
13. Walter, E.B., et al., *Evaluation of the BNT162b2 Covid-19 Vaccine in Children 5 to 11 Years of Age*. *N Engl J Med*, 2022. **386**(1): p. 35-46.
14. *An Advisory Committee Statement National Advisory Committee on Immunization (NACI): Recommendations on the use of Moderna Spikevax COVID-19 vaccine in children 6 to 11 years of age*. Public Health Agency of Canada, 2022.
15. Heath, P.T., et al., *Safety and Efficacy of NVX-CoV2373 Covid-19 Vaccine*. *N Engl J Med*, 2021. **385**(13): p. 1172-1183.

16. *National Advisory Committee on Immunizations (NACI). An Advisory Committee Statement (ACS): Recommendation on the use of Novavax Nuvaxovid COVID-19 vaccine [Internet].* Public Health Agency of Canada, 2022(Ottawa, ON): p. 2022 Feb 17 [cited 2022 Mar 15].
17. Collier, A.Y., et al., *Differential Kinetics of Immune Responses Elicited by Covid-19 Vaccines.* N Engl J Med, 2021. **385**(21): p. 2010-2012.
18. Zheutlin, A. and e. al., *Durability of protection against COVID-19 breakthrough infections and severe disease by vaccines in the United States.* medRxiv, 2022.
19. *Health Canada: Statement on Medicago COVID-19 vaccine for adults 18 to 64 years of age [Internet].* 2022(Ottawa, ON): p. 2022 Feb 24 [cited 2022 Mar 15].
20. *COVID-19 Vaccine Eligibility. BC Centre for Disease Control. Communicable Disease Control Manual. Chapter 2: Immunization. Part 4 – Biologic Products.*
<http://www.bccdc.ca/resource-gallery/Documents/Guidelines%20and%20Forms/Guidelines%20and%20Manuals/Epid/C/D%20Manual/Chapter%20-%20-%20Imms/Part4/COVID-19-vaccine-eligibility.pdf> [cited 2022 April 6]. 2022.
21. *Summary of the National Advisory Committee on Immunizations (NACI) Statement of December 3, 2021. Guidance on booster COVID-19 vaccine doses in Canada-update December 3, 2021 (Interim guidance October 29, 2021) [Internet].* Public Health Agency of Canada, 2021(Ottawa, ON): p. 2021 Dec 03 [cited 2022 Mar 15].
22. *National Advisory Committee on Immunization (NACI). Recommendations on the use of Medicago COVID-19 vaccine (Covifenz) [Internet].* Public Health Agency of Canada, (Ottawa, ON): publication March 11, 2022 [cited March 31, 2021]. 2022.
23. Skowronski, D.M. and e. al., *Two-dose SARS-CoV-2 vaccine effectiveness with mixed schedules and extended dosing intervals: test-negative design studies from British Columbia and Quebec, Canada.* MedRxiv, 2021.
24. Kamar, N., et al., *Three Doses of an mRNA Covid-19 Vaccine in Solid-Organ Transplant Recipients.* N Engl J Med, 2021. **385**(7): p. 661-662.
25. Espi, M. and e. al., *Justification, safety, and efficacy of a third dose of mRNA vaccine in maintenance hemodialysis patients: a prospective observational study.* medRxiv, 2021.
26. Hall, V.G., et al., *Randomized Trial of a Third Dose of mRNA-1273 Vaccine in Transplant Recipients.* N Engl J Med, 2021. **385**(13): p. 1244-1246.
27. *BC Centre for Disease Control. Getting a vaccine: who is eligible for a third dose? [Internet].* Provincial Health Services Authority., 2022(British Columbia, Canada): p. 2022 Mar 15 [cited 2022 Mar 15].
28. Brumme, Z.L., et al., *Humoral immune responses to COVID-19 vaccination in people living with HIV receiving suppressive antiretroviral therapy.* NPJ Vaccines, 2022. **7**(1): p. 28.
29. Levin, E.G., et al., *Waning Immune Humoral Response to BNT162b2 Covid-19 Vaccine over 6 Months.* N Engl J Med, 2021. **385**(24): p. e84.
30. Goldberg, Y., et al., *Waning Immunity after the BNT162b2 Vaccine in Israel.* N Engl J Med, 2021. **385**(24): p. e85.



31. Chemaitelly, H., et al., *Waning of BNT162b2 Vaccine Protection against SARS-CoV-2 Infection in Qatar*. N Engl J Med, 2021. **385**(24): p. e83.
32. Feikin, D.R., et al., *Duration of effectiveness of vaccines against SARS-CoV-2 infection and COVID-19 disease: results of a systematic review and meta-regression*. Lancet, 2022. **399**(10328): p. 924-944.
33. Bar-On, Y.M., et al., *Protection of BNT162b2 Vaccine Booster against Covid-19 in Israel*. N Engl J Med, 2021. **385**(15): p. 1393-1400.
34. Atmar, R.L., et al., *Homologous and Heterologous Covid-19 Booster Vaccinations*. N Engl J Med, 2022. **386**: p. 1046-1057.
35. Antinori, A. and e. al., *Durability of SARS-CoV-2 mRNA vaccine immune response in PLWH with advanced disease*. 2022: p. Abstract No. 291.
36. Vergori, A. and e. al., *Immunogenicity and reactogenicity to COVID-19 mRNA vaccine additional dose in PLWH*. 2022: p. Abstract No. 293.
37. *National Advisory Committee on Immunization (NACI). Initial guidance on a second booster dose of COVID-19 vaccines in Canada [Internet]. Public Health Agency of Canada, (Ottawa, ON): publication April 5, 2022 [cited April 7, 2022].* 2022.
38. Steensels, D., et al., *Comparison of SARS-CoV-2 Antibody Response Following Vaccination With BNT162b2 and mRNA-1273*. JAMA, 2021. **326**(15): p. 1533-1535.
39. Tenforde, M.W., et al., *Association Between mRNA Vaccination and COVID-19 Hospitalization and Disease Severity*. JAMA, 2021. **326**(20): p. 2043-2054.
40. Puranik, A., et al., *Comparison of two highly-effective mRNA vaccines for COVID-19 during periods of Alpha and Delta variant prevalence*. medRxiv, 2021.
41. Cavanaugh, A.M., et al., *Reduced Risk of Reinfection with SARS-CoV-2 After COVID-19 Vaccination - Kentucky, May-June 2021*. MMWR Morb Mortal Wkly Rep, 2021. **70**(32): p. 1081-1083.
42. *Government of British Columbia. Get your booster dose [Internet].* 2022(British Columbia, Canada): p. 2022 Feb 24 [cited 2022 Mar 15].
43. Zhong D, X.S., Debes AK et al., *Durability of antibody levels after vaccination with mRNA SARS-CoV-2 vaccine in individuals with or without prior infection*. JAMA, 2021 Dec 28.
44. *National Advisory Committee on Immunization (NACI). An Advisory Committee Statement (ACS): Rapid response-updated guidance on COVID-19 vaccination timing for individuals previously infected with SARS-CoV-2 [Internet].* Public Health Agency of Canada, 2022(Ottawa, ON): p. 2022 Feb 4 [cited 2022 Mar 15].
45. Milano E; Ricciardi A; Casciaro R, Pallara E; De Vita E; et al. *Immunogenicity and safety of the BNT162b2 COVID-19 mRNA vaccine in PLWH: A monocentric study in Bari, Italy*. J Med Virol 2022;94:2230-2236, 2022.
46. *National Advisory Committee on Immunizations (NACI). Summary of NACI advice on vaccination with COVID-19 vaccines following myocarditis (with or without pericarditis) [Internet].* Public Health Agency of Canada, 2022(Ottawa, ON): p. 2022 Jan 14 [cited 2022 Mar 15].
47. *Public Health Agency of Canada. Reported side effects following COVID-19 vaccination in Canada [Internet].* 2021(Ottawa, ON): p. 2021 Nov 5 [cited 2022 Mar 15].

48. Oster, M.E., et al., *Myocarditis Cases Reported After mRNA-Based COVID-19 Vaccination in the US From December 2020 to August 2021*. JAMA, 2022. **327**(4): p. 331-340.
49. Scully, M., et al., *Pathologic Antibodies to Platelet Factor 4 after ChAdOx1 nCoV-19 Vaccination*. N Engl J Med, 2021. **384**(23): p. 2202-2211.
50. Shapiro Ben David, S., I. Potasman, and D. Rahamim-Cohen, *Rate of Recurrent Guillain-Barre Syndrome After mRNA COVID-19 Vaccine BNT162b2*. JAMA Neurol, 2021. **78**(11): p. 1409-1411.
51. Robichaud, J., C. Cote, and F. Cote, *Systemic capillary leak syndrome after ChAdOx1 nCoV-19 (Oxford-AstraZeneca) vaccination*. CMAJ, 2021. **193**(34): p. E1341-E1344.
52. *Medicago Product Monograph. COVIFENZ Covid-19 Vaccine [Internet]*. 2022(Quebec, QC): p. 2022 Feb 24 [cited 2022 Mar 15].

